Package leaflet: information for the user

paracetamol cinfa 650 mg tablets

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as
yours.

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet

1. What paracetamol cinfa is and what it is used for

2. What you need to know before you take paracetamol cinfa
3. How to take paracetamol cinfa

4. Possible side effects

5. How to store paracetamol cinfa

6. Contents of the pack and other information

1. What paracetamol cinfa is and what it is used for
Paracetamol belongs to a group of medicines called analgesics and antipyretics.

It is indicated to treat the symptoms of mild to moderate and pain and fever. You must talk to a doctor if your fever worsens or does not improve
after 3 days or pain after 5 days.

2. What you need to know before you take paracetamol cinfa

Do not take paracetamol cinfa
- If you are allergic to paracetamol, propacetamol hydrochloride or any of the other ingredients of this medicine (listed in section 6).

Warnings and precautions

- Talk to your doctor or pharmacist before taking paracetamol cinfa.

- Do not exceed the dose recommended in section 3. “How to take paracetamol cinfa”.

- Asthmatic patients who are sensitive to acetylsalicylic acid should consult their doctor before taking this medicine.

- If you suffer from liver, kidney, heart or lung disease or you have anaemia (reduced blood haemoglobin, whether because of reduced red blood
cells or not), you should consult your doctor before taking this medicine.

- When being treated with a medicine for epilepsy you should consult your doctor before taking this medicine because when usedat the same
time, there is reduced efficacy and increased liver toxicity of paracetamol, especially in treatments with high doses of paracetamol.

- Chronic alcoholics should take care not to take more than three 650 mg tablets of paracetamol in 24 hours.

- If the pain lasts for more than 5 days, the fever for more than 3 days, or either the pain or fever worsens or other symptoms appear, you should
consult your doctor and reassess the clinical situation.

Children and adolescents
For children and adolescents under 15 years old consult your doctor or pharmacist as there are other presentations with a dose adapted to this
group of patients.

Other medicines and paracetamol cinfa
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.

Paracetamol may interact with the following medicines:

- Medicines to prevent blood clots: Oral anticoagulants (acenocoumarol, warfarin).

- Medicines to treat epilepsy: Antiepileptic agents (lamotrigine, phenytoin or other hydantoins, phenobarbital, methylphenobarbital, primidone,
carbamazepine).

- Medicines to treat tuberculosis (isoniazid, rifampicin).

- Medicines to treat depression and seizures: Barbiturates (used as hypnotics, sedatives and anticonvulsants).

- Medicines used to lower blood cholesterol (cholestyramine).

- Medicines used to increase urine output (loop diuretics such as furosemide).

- Medicines used to treat gout (probenecid and sulphinpyrazone).

- Medicines used to prevent nausea and vomiting: Metoclopramide and domperidone.

- Medicines used to treat high blood pressure (hypertension) and heart rhythm abnormalities (arrhythmias): Propranolol.

Also tell your doctor or pharmacist if you are taking:

- Flucloxacilin (antibiotic), due to a serious risk of blood and fluid disturbance (metabolic acidosis with high anion imbalance) which must be
treated urgently. It can occur particularly in case of severe renal failure, sepsis (when bacteria and their toxins circulate in the blood resulting
in organ damage), malnutrition, chronic alcoholism and if maximum daily doses of paracetamol are used.

Simultaneous use with other analgesics (medicines used to treat pain) is to be avoided, unless approved by the doctor.
As a general rule, for any medicine it is recommended that you systematically notify the doctor or pharmacist if you are in treatment with
another medicine. In case of treatment with oral anticoagulants, it may be administered occasionally as the analgesic of choice.

Interaction with laboratory tests
If you are to undergo any tests (blood or urine tests, skin tests with allergens, etc.), tell your doctor that you are taking this medicine because
it may alter the results of such tests.

paracetamol cinfa with food, drink and alcohol

The use of paracetamol by patients who regularly consume alcohol (three or more alcoholic beverages - beer, wine, spirits - a day) may
cause liver damage.

Taking this medicine with food does not affect its efficacy.

Pregnancy and breast-feeding
Ask your doctor or pharmacist for advice before using any medicine.

IMPORTANT NOTE FOR WOMEN

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice
before taking this medicine. The use of medicines during pregnancy can be dangerous for the embryo or foetus and must be monitored by
your doctor.

Pregnancy
If necessary, paracetamol cinfa can be used during pregnancy. It is important to use the lowest possible dose that reduces the pain or fever
and it should be used for as short a time as possible. Talk to your doctor if the pain or fever do not decrease or if you need to take the medicine
more often.

Breast-feeding
Small amounts of paracetamol may appear in breast milk; therefore, it is recommended you consult your doctor or pharmacist before taking
this medicine.

Driving and using machines
Paracetamol has no or negligible influence on the ability to drive and use machines.

paracetamol cinfa contains sodium
This medicine contains less than 23 mg (1 mmol) of sodium per tablet; i.e. it is essentially “sodium-free”.

3. How to take paracetamol cinfa
Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or pharmacist if you are not sure.
Remember to take your medicine. Paracetamol should be taken by mouth.

According to your preference, tablets should be swallowed directly or split into two and taken with a glass of liquid, preferably water.
The tablet can be divided into equal doses.

The recommended dose is:

Adults and adolescents over 15 years old: the recommended dose is 1 tablet (650 mg of paracetamol) every 4 to 6 hours. At least 4 hours
should be left between doses. Do not take more than 6 tablets in 24 hours.

Patients with liver disease: must consult their doctor before taking this medicine. You should take the minimum amount of medicine prescribed
by your doctor and leave at least 8 h between each dose.
Do not take more than three 650 mg paracetamol tablets in 24 hours.

Patients with kidney disease: must consult their doctor before taking this medicine. The maximum quantity is 500 mg per dose.
Due to the dose, 650 mg of paracetamol, the medicine is not indicated for this group of patients.

Elderly patients: must consult their doctor.
Use in children and adolescents: Do not use in children under the age of 15.

If your think the effects of this medicine are too strong or too weak, tell your doctor or pharmacist.

If you take more paracetamol cinfa than you should

Immediately contact your doctor or pharmacist.

Thg symptoms of overdose may be: dizziness, vomiting, loss of appetite, yellow colouring of the skin and the eyes (jaundice), and abdominal
pain.

In the event of overdose, quickly report to a medical centre even if there are no symptoms, since these often only appear up to three days later,
even in cases of severe intoxication.

The period in which the management of overdose offers maximum efficacy is within four hours after overdose.
Patients treated with barbiturates or patients with chronic alcoholism may be more susceptible to paracetamol overdose toxicity.
In case of overdose or accidental ingestion, tell your doctor or pharmacist immediately, specifying the medicine and the amount ingested.

If you forget to take paracetamol cinfa
Do not take a double dose to make up for a forgotten dose. Just take the forgotten dose when you remember and take subsequent doses with
the time between doses indicated in each case (at least four hours).

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

Rare side effects (may affect up to 1 in 1,000 people): malaise, lowered blood pressure (hypotension) and increased blood transaminase levels.
Very rare side effects (may affect up to 1 in 10,000 people): kidney diseases, cloudy urine, allergic dermatitis (skin rash), jaundice (yellow skin
colour), blood abnormalities (agranulocytosis, leukopenia, neutropenia, haemolytic anaemia) and hypoglycaemia (low blood sugar). Very rarely
cases of severe skin reactions have been reported.

Paracetamol may damage the liver when taken at high doses or during prolonged treatments.

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not listed in this leaflet. By reporting side
effects you can help provide more information on the safety of this medicine.

5. How to store paracetamol cinfa

Keep this medicine out of the sight and reach of children.

Do not store at temperatures above 25°C.

Do not use this medicine after the expiry date which is stated on the container after “EXP". The expiry date refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw away medicines you no longer use.
These measures will help protect the environment.

6. Contents of the pack and other information

What paracetamol cinfa contains

- The active substance is paracetamol. Each tablet contains 650 mg of paracetamol.

- The other ingredients (excipients) are sodium carboxymethyl starch (type A) (from potato), purified water, pregelatinised maize starch,
povidone K30 (E-1201), stearic acid (E-570) and crospovidone (E-1202).

What paracetamol cinfa looks like and contents of the pack
Oblong, biconvex, white tablets, scored on one side and marked with “PB” on the other side.

Packs of 20, 40 or 500 (clinical pack) tablets, packaged in PVC/PVDC/aluminium blister packs.
Not all pack sizes may be marketed.
Marketing Authorisation Holder and Manufacturer

Marketing authorisation holder:

Laboratorios Cinfa, S.A.

Carretera Olaz-Chipi, 10. Poligono Industrial Areta
31620 Huarte (Navarre) - Spain

Manufacturer:

SAG Manufacturing S.L.U.
Ctra. N-I, Km 36

San Agustin de Guadalix
28750 Madrid - Spain

Distributor:

Reich Pharm Limited

Unit 3001, 30/F, Citicorp Centre,
18 Whitfield Road,

Hong Kong

Tel.: 2470 1927

Fax: 2470 3448

HK Reg.No. : 63129
This leaflet was last revised in: 05/2022.




AR RN
DE - TR, 65085

LRAESHEREN, EFﬁlﬂsﬁwﬁﬁ ARDRERLLRAEAR,

- SRR - DU ] DIF IR

- O g ELAE ARy s i 8

- IEEENER AR G fa HAt AN BER] - RIS R Rt rTRE s i 3 .
ﬁDﬁEﬁmJﬁEﬁH SRR AR - B LA (A B ELL S 3 LA TR . P

I:(

ﬂﬁ%i@ﬁ@@gﬂ7 \
7y e S LA

[ N :
2. @Eﬁﬁ‘@ﬁ - TS | R S

6. WAL FL R

L 5% - TRER REERANERRNR
VI - T IERSE | B LR R B
Egléﬁﬁ%ﬁ?fzﬁjﬁ?ﬁf AR EEEIR, AR EHIFBEE 3R IR BB A UGE B 5 RIRHBUA » A

GG

2. (ERDE - TRAR TR EREREE

FOERDE - TREL,
ﬁD%%%jb@?EF A (paracetamol),  FEREEAEN R B LSRR HA R it .
EH% /E‘E'

B NTErhTE .

- Hlﬁﬁﬁwﬁ rgﬁ’ L& | ZHT O SECEE AR R A

- HERH) "‘I% Qe AR 4 - pstie g

- ﬂZE&M@ﬁ&E&E 8 LE??“HE SHESAEE A, i

- ARSI » B SRS o B R I (R B LIER A TIPS IIMALE i) EE

EHI&EH%EZ%ZHUE%E@@E’]%‘E

- B S ARy - MESeR R B e > RIS RN P SRR B R R s I HFF e Ersg i -

e A e P BB S A B e

- TS PERANP T Bi*‘T ;:f 24/J\H¢|7§H}¥cﬂﬂtﬁ3)#6 50 Z i BEEURE, B

- %ﬁ% {“ Ef‘r”—“'tx_  FEEE 3K BRI R L el R AR, - SRR R A N ETR
i) H

=

%E%D%wﬁuTﬁﬁid A FHELIRIY S SRR - DS AT RE A HoAh S e R BB R IS

iy

HthFELsses -MEag, )
ARARIEAENRI - BoliR HSGR & T FAEEY) - G iSa e e A B R .

BRI REEILL S AL T (]
- TV BERTTSEY) - DH&M@%W (Eﬁﬁ% SR HEEM)
- (é%%ﬁ@m%?@ DRSS (s ik, AZUHCH PR, FEELR. FEEELR. B, REFF)

i $>
- SRR (ErEEY) © L2y (FIVREREsE . SemIRy e mEs) |
- W_ IR NEREE S (YEIE: ) |

- IR A CRERTART) - AR )

- IEF T EEY) (P\ﬁﬁmﬁﬁﬂﬁﬁﬁﬁﬂﬁt@ﬂ)

-J’EBEH ORI ZEY) © A48 S e R 26 8

-SRI IR ) RLOEERLE (LR ) HUBEY) - MR,

ARSEIE(ERT L M) » SR A s - R .
- FEAPEPR (?}LE%) * FHI LB SISO SR AL, (el PO G e 1A ) - IVEERTHG
B, Rl EfEREEE Y ReRs . WAl CRllR e L R e B s R« S EAR. 1R
PHEELUR S I H s R BN TS DL NG R A A .

PRIFGEIEEArt i - I R B LA SRIEE (TR RIS ) (Al
fE— AT | - M) - AR AR o SRR TiaR - A SIS I, 20
MRS B T rTDAEEEEEH E R S

HER=HANEE
ZID%T’]"%‘&@TTE{TS%ﬁ%?(ﬁﬂuit(@% IR, KR EASS) » G Erafr R B R R AR A AE
B I REF U

&E TR BIRY), ERBIATERE
REHIPH RS (RS = MREHE 2 PR ORI - iy - 200 (A BEEE  TRE e s R
SR IR FAASE N e B I

SN

Bz

LEM P EATEEY)Z AT > St S e A aErIfi .

EENERRR 3 . -
AR 2L, > RSN TRER P EG TR S - SR LSRR A ST B A e, (AUl bl P2
PIATRELTIN Hnﬁﬁn%a_ﬁizflf&ﬂz SRR A TR

ﬂﬁﬁ@&fﬁf}\iﬂ’ﬂ%ﬁ%ﬁ PN > R L SR TR R e A R
ERREERE
PSR R B HIt AR IIRE ) N BB B
DE -TRER 5.
SR a A 23 55 (L SR © AR LR G
3. SfAARFIDEE TR,
A e A BEERIATR S R I L EEY) . AARER] - REREa e A BT .
AUTHIRAIIRASE, BEEVSTRIEE IR .
ARABIEE R AT - SEP ENT R IRE iy - AR B bR (IRAF k) —RERA.
e Al S
RS -
15 HIED

AU S LA PRI R DA
AR Ty RpA-6/ NEFIR T 1 (650 seBEE) o R IRBE AR I i AR 4/ Nk . £ 24/ NRFA ]
Sk 6 FrEEfT,

TR RIS BRI e, e “/”H&Fﬁéiﬁ SRR EEY) - W HAFRIREEZ
/Db 8 /INEF 24/J\HTWTFHEFHEL¥H 650 2 sl H LS

B AR LEEE  Hin st P Be A . AR P s AL RS 500 25,
IR IEAE R 650 25 HUBEEN TR - Itk %Tﬁﬁﬁﬁé\@%ﬂﬁ%a

BEBE: LML,
FIRSEEMTDEF: 5771 15 5L N,

RANARFESDEE - T RS SIMTIEIRFIDE
%ﬁﬂﬂﬁ%ﬁ?&f@?ﬂ’ﬂﬁiwmmﬂﬁﬂ?
e EARHAEIRATRERE © B, W, RACTIR. RO # S () M.

LSRR - B Eik o T Ra B RS - ISRl s IR % 3 K el AIBifEgE
HrEET R MR AL

i P S IR O, AE R I S 4/ NRF N B i S

OISR R B BB A S RS P BB T RE A B S BB R R R
VIES B P=vr VNS VARSIV s il TR S/ EaniE )

fRAMRTSECARFETDEE - TRRSE,

R 7B P S B o o
SRR S, 1 HORIR: » A RRIRL T i R M (DT N ) Rl
4. TJRERIEIVER

GEAEEY) % - ILEEYTRER S [RERITER] - e NEE A LS.

ZRNEWER (9 1,000A¢Ei&7ﬁb7§1{l)\i4$3”) AN > IUARREEAES (EIIURR ) RS BRI o

IFHERMBIMEA (910,000 A h @ﬁl{l)\hw”@‘) | ERERICTA 0 PRIGGE A > B RS S
A Iééf” Nk (J%) o dn (REBRGE ) o MR CRAIIEERNZAE - B AAE » SR
SiE > YIRS AHEMARE () .

R FE A B R B B T T
SR EIER )

ARACE LRI » S R S A . S ARSI RS L LRI, TS HIEr
HINE i i e e e

5. AMAIRSTEIDEE - T,

e SUIERUNG ET @%&ﬂ]ﬁﬁ%ﬁluﬁh
nm%ﬁﬂ?ﬁ IR 25D

1E f?%%ﬂ%&ﬁgiuiﬁﬂéﬁﬁx&ﬁﬂ{ﬁ CHIEE) YVIBER] - AR0UFT RS A itk —H
ELR/JFS SRREE 2/)ISEy e G R I ANNE St s E e N R DS % B B REERE

6. SRR EfER

DE - TRERE GEHE

- FER RS (paracetamol), B2 650 T EEEVE R
- HAR s - sodlum carboxymethyl starch (type A) (from potato), purified water, pregelatinised maize starch,
povidone K30 (E-1201), stearic acid (E-570) and crospovidone (E 1202).

I - TR MR a
ThHE - [P | 650 S R RIBE A A > W P o IR - S E PR,

i 20, 405 500 K7 (HgARtEE) F - $RA PVC/PVDC/ Gt situle,
AFRFT AR AT
%ﬁ%ﬁﬁ)\&ﬁu_ﬁ

EESEEPN

Laboratorlos Cinfa, S.A.
Carretera Olaz- Ch|p| 10 - Poligono Industrial Areta
31620 Huarte (Navarre)-Spain

uc%:g
SAG Manufacturing S.L.U.
Ctra. N-1. Km 36,
San Agustin de Guadalix,
28750 Madrid
Spain

RIEr

BEREEAIR Y]

f&%@zﬁﬁr& 185 Em .0 30 #3001 =
E%E 2470 3448

HK Reg. No. HK- 63129
ASRYTENEATER L - 20224F5 H .
PRO31890E16-23002 O cinfa



